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The Treatment of Pediatric Inflammatory Bowel Disease

Kyung Mo Kim, M.D.

Department of Pediatrics, Asan Medical Center Children’s Hospital,
University of Ulsan College of Medicine, Seoul, Korea

The incidence of inflammatory bowel disease is increasing rapidly in Korea and one quarter of the new
patients present in childhood. Crohn’s disease and ulcerative colitis are incurable conditions associated
with significant morbidity, therefore the focus of treatment in children should be to reduce or eliminate
symptoms, optimize nutritional status and growth, prevent complications. This review will deal with the
evidence supporting the treatments currently used in children with inflammatory bowel disease. [Korean
J Pediatr Gastroenterol Nutr 2008; 11(Suppl 2): 72~79]
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o] el Bk oln] YYFEo] ek A W
et FF=oll webA B, AW S T4F
£ T Aok o R H, F550lA §
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Table 1, Treatment Dosing, Indications, Side Effects for Various Medications

42 (2EQ) 22 (Fold=2) 25 2AZ
Prednisone 1 mg/kg/day (max x R[EEE 52 £ B JLZLAZ EE wEl AQkZH
40 to 60 mg/day)(oral), CD/UC HHAEE Sod BARN, T, Che,
weaning down over S, 2SN Y, EH, F5, 2035, 28,
4 10 8 wks DY o2, BE, gous, 33y,
HEUS, M4 Fof
6-mercaptopurine 0.75~1.5 mg/kg/day K& CD/UC ST, Wy A4F, HIY,
(6-MP) (oral) (slow in action) LE|(AZRT, TE), 4, 2, MY,
FX[: CD/UC =4 S4Lg, 2], HA, non-Hodgkin's
TMPT EME ZA} lymphoma (relative risk 4.18)
Azathioprine 15~25 mg/kg day S&: CD/UC STYN|, WEH L AAE HIY,
(oral) (slow in action)  2BIIASER, RE), HR, B, HIY,
#X|: CD/UC = Saed, 2|8, 44, non-Hodgkin's
TMPT SME ZA} lymphoma (relative risk 4.18)
5-amino salicylic Delayed-release 50 to K& CD/UC FE, 8|5, &I, oA THEE TR HH,
acid (Mesalazine, - 100 mg/kg/day FX|: CD/UC SHIMUR 28mynizt Eg2l 1EH
Asacol”, Salofolk®, (maximum dose QATE  MA} CHEFRIO| oF3}
Pentasa®™) range of 2.4 to 48 LT, MY A5t 22 met-HbA|
(Tablet, suppository, grams/day) (oral) AS B 28E HF
enema)
Methotrexate 15 mg/m2/week SE: CD/UC HH & 1 /& A THZEA (trimethoprimsulfa®t
(MTX) (subcutaneously) up SAl: CD/UC HEA 257 XMal), &Y, 2817|H L(Folic
to 25 mg per week Acid 1 mg/day PO AFZA| 23517 B&2
(subcutaneously) L), LA AT, ZHnAl g, 29, B2,
for 12~16 weeks as £2, 2035
tolerated
Infiiximab 5 mg/kg IV (at 0, 2, ee: Ch/UC Folnleq plojgtedly EE{7| AT ES),
(Remicade™) 6 wks, and every 8 SX|: CD/UC 13128387 ¥ RE 29 HH, s,
wks thereafter) XA TEY L HEHE, M A,
ST Ak HE, 2
Z3 o). AR ofoF A YA&H Ao|gt ZajwE] A (5) Anti-tumor necrosis factor-alpha agents; ==
o|7} 2 &dE Kol Zle® Busy ok - W] 45 1A 71Hell type 1 helper T cell (Thi) 4]
a7 A d ok skglof| A& 4ol 1x}F | F, Aeld] E7}919] interferon gamma, TNF-a, IL-127} #oj3}=

Sk |
sulafasalazine®] 7 Z2] T EWol|A] EH}E & F 9o
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Aoz dedA ik ok TNF-a AHA7} 7k s o]
Ark.

@ Infliximab: Infliximab TNF-aol] that A% <17+
2 E35} 7)uelstAlolt) 329 Cochrane review'”
o] g FZE|FZAH R0 = WA Aol uh-
a7 o= ShAtoll A 5 mg/kgd] EeFo 7 Bal froll
F7F JE Ao BHustgrh £k T34 At
FHF ol 3 wgo] HAGsa 7|E A&
ol uh-g-3hA] ek 55 FAtoll A FA s



® Adalimumab: Adalimumab<- TNF-aol] thgt ¢-A
N7 HFE F3F o]t wheha] F2-8-olInflixmab
ol 2EE A &IH F5F ol StellA] mH o]
o, w3 o2 Baell A inflixmabell ¥ AT AL,
Bh3-5k2] 95 SHAtoll A 5 inflliximab A EHAtol A
T 29 9 Ao Basta 9o,
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@D Azathioprinel} 6-mercaptopurine (6-MP): 6-
MP&} o] 9] A eFZQl azathioprines 3 -frAHAl o]
t}. Cochrane reviewol] &J3h?Y 321 2] gof 9ol A
sbal) ol a7 9= Ao w Husta gt &7
ot 25 fsliAE 175 o8 A 57k Hagt Ao
A E QA wEbA] FA 710l Aol Az o)t
A R e Hol A, Ak obskE = st
FZE|FXHRo|Eo| B I FHES FHAlellA
245 7S 5 Adrk

@ Methotrexate: #|-2] Cochrane reviewel] 2|3}
methotrexate™ 7} B34 2] ZBWollA wiF 55 3}
el EIF A Ao A vk AEAA
= 27t flsdh &otell A8 thx AT glondt,
S| Harol| A Zofefl A sl frimell 23t Sl Ao
2 AAska ek
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5 Aol WA X85 93 9holnh,

(1) AZE|FAH Z0|=

O MAHE FZEITAHZO0|E: T Cochrane
review] WIERZ Aol o5t Hal] 4] eWo g 7]E
o] F2E|FAHZo|E AE Aol gk wL x|zt
6, 12, 2470l 27k 0.71 (0.39~1.31), 0.82 (0.47~
1.43), 0.72 (0.38~1.35)Z 2t Hizlol] 237} 9= A
o7 AR
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(4) Anti-tumor necrosis factor-alpha agents
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@ Azathioprine: Azathioprine 3l F-%]oll &
Holm zH|EolE A7 837} e Aoz BAHS
1:]_31).

® Methotrexate: 27752 RCTO 23+ metho-
trexate s 55 ot Wl 7t Qe Ao R EAst
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Fig. 1. Proposed treatment algorithm for the treatment of
children with mild Crohn's disease, 6MP: 6-mercaptopurine,
AZA: azathioprine, MTX: methotrexate, PO: per os, NG: via
nasogastric tube, GT: via gastrostomy tube, TPN: total paren-
teral nutrition,
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6-mercaptopurine, AZA: azathioprine,
MTX: methotrexate, EN: enteral nutriton,
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Fig. 3. Proposed treatment algorithm for the treatment of
children with moderate-severe ulcerative colitis, 6MP: 6-mer-
captopurine, AZA: azathioprine, 5ASA: 5-aminosalicylates,
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Atk FAHgo] Aot HAoe] v Srsitia &
T ik ZE2AG. gl A a3} A5
5-ASA7F 714 A LYo AsNE Aol a3
o|u} SASP Bl d5sit) Ak

2) AEE[TAHRO0|E: Z5k A] S22 2 Ao
3 ol AgEch A8 9 ke AW A4
steh B28-g £ol7] fsiA 8~10F ol Frbe
EE 3k FF ST AGANA AW FAE AE
T Ak Wl FA QYO RAE ATo] gl

3) Azathioprine: Azathioprine<= 5-ASAY} SASPol|
ub3o] gAY A4S T gle B S uhEHel

2E|FZ2HRo] 29 Aol a3t St 4] 3}
ARl Ao R ALE o 9k S a8t
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Fig. 4. Proposed treatment algorithm for the treatment of
children with mild ulcerative colitis, 5SASA: 5-aminosalicylates,
poO: per 0s, pr: per rectum,
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